
 

  

 

REPORT 

Central Térmica de Temane Project - Surface Water 

Report 

 
Moz Power Invest, S.A. and Sasol New Energy Holdings (Pty) Ltd 

Submitted to: 

Ministry of Land, Environment and Rural Development (MITADER) 
 

 

Submitted by: 

Golder Associados Moçambique Limitada 

6th Floor, Millenium Park Building, Vlademir Lenine Avenue No 174  

Maputo, Moçambique      

+258 21 301 292 

18103533-321064-16 

March 2019 

 



March 2019 18103533-321064-16 

 

 
 

 i 

 

Distribution List 
12 x copies - National Directorate of Environment (DINAB) 

4 x copies - Provincial Directorate for Land, Environment and Rural Development (DPTADER)-I'bane 

1 x copy - World Bank Group  

1 x copy - SNE, EDM and TEC  
[...]
7.1 Criteria to be met 

7.1.1 Water Management 

 Raw bulk water supply will be sourced from boreholes and treated accordingly – required for cooling water, 

demineralised water and potable water 

 Rainwater will be harvested and used during the rainy season (off-set to borehole supply). 

 Stormwater will be captured and stored in a raw water tank and reused and recycled as far as possible. 

Borehole pumping will cease during periods when raw water source/fire water is supplemented by 

stormwater. 

 Cooling of gas engines/gas turbines require treated and filtered water of stringent water quality. 



March 2019 18103533-321064-16 

 

 

 
 36 

 

 Fire water system to meet required provisions relating to design, operation, maintenance, pumping, 

storage and installations. 

 Potable water to be made available via the raw water treatment plant to meet required human consumption 

specifications. 

 Service water available once weekly to wash down floors to be drawn off prior to fire water tank. 

 Demineralised water will be used for the cooling in the gas and steam turbine. 

 Water cooling will be used as an alternate when air cooling is not possible. 

7.1.2 Waste/Effluent Management 

 Oily water: 

▪ Intermittent system, resulting from cleaning of gas engines/turbines 

▪ All areas of possible oil leakage must be bunded.  

▪ An oily water separator will be used to treat the contaminated ‘stormwater’/service water stream to 

reduce volume of oil to be cleaned/recycled. 

▪ Oil that cannot be recycled will be collected in an oil tank for removal by a waste contractor. 

 Treated Effluent: 

▪ The water phase of the oily water separation should adhere to the effluent quality standards as defined 

by the environmental design basis. 

▪ Option for the treated effluent to be used for irrigation (on site watering) subject to approval of the ESIA 

by the Mozambican government. 

 Used oil (organic effluent) will have to be stored in a dedicated tank and removed by a waste contractor  

 Stormwater: 

▪ Rainwater from the roofs of the plant buildings will be captured and fed into the raw water tank. 

▪ Uncontaminated stormwater will run off into the environment. 

▪ Contaminated stormwater must be contained, treated and analysed before release. 

▪ Volumes greater the 20m3 will need to be treated via the oily water system. 

 Domestic Sewage: 

▪ to be pumped to a sewage treatment facility 

▪ treated domestic sewage effluent to conform to the environmental design basis criteria with the option 

to be used for site irrigation or discharge to the evaporation pond pending the approval of the ESIA by 

the Mozambican government. 

▪ Sludge to be stabilized with the option to be used for agricultural application subject to approval from 

the Mozambican government 

 Spent Demineralized Regenerate Rinse water, Regenerate Chemicals and Ultrafiltration Reject: 

▪ Evaporation Pond will be used to store ultrafiltration reject, spent rinse and chemical water. 



March 2019 18103533-321064-16 

 

 

 
 37 

 

▪ Dredging out of pond every 2 to 3 years pending building up of sludge and salts is required that would 

need to be disposed of by a waste contractor. 

7.1.3 Environmental Basis 

The following standards are applicable to water and effluent management and will dictate the design standards 

of the various utilities. 

 Potable Water Minimum Requirements (see APPENDIX A): The strictest between the WHO Drinking Water 

Quality Annex 3 – Table A3.3 requirements and the drinking water requirements from the Mozambique 

Ministerial Diploma No 180/2004 

 Organic Effluent (Used Oil): The waste contractor must be certified to adhere to Mozambican legislation in 

terms of treatment and disposal. 

 Treated Effluent (Organic Wastewater) – Effluent Quality Standards (Table 1): Strictest between the 

Mozambican Regulation on Environmental Quality Standards and Effluent Emission - Decree 18/2004 of 

2 June – Appendix III – Standards of Emission of Liquid Effluents by Industry and the IFC General 

Environmental, Health and Safety Guidelines for Thermal Power Plants (19 December 2008). 

Table 1: Effluent Standards 

Components Units Guidelines for direct discharges 

pH   6 - 9 

Temperature increase 
ºC above ambient 

temperature of receiving 

water 
<= 3* 

Oil, grease and fats  mg/l 10 

Total Suspended Solids (TSS) mg/l 50 

Chlorine (Cl)  mg/l 0.2 

Arsenic (As) mg/l 0.5 

Cadmium (Cd) mg/l 0.1 

Chromium (VI) mg/l 0.5 

Copper (Cu) mg/l 0.5 

Iron (Fe) mg/l 1 

Lead (Pb) mg/l 0.5 

Mercury (Hg) mg/l 0.005 

Zinc (Zn) mg/l 1 

Heavy metals (total) mg/l Note* 

* Site specific requirements to be established by the Environmental License (EL).   

 Domestic Sewage Effluent: Sanitary Effluent Standards (Table 2) Strictest between the Mozambican 

Regulation on Environmental Quality Standards and Effluent Emission - Decree No. 18/2004 of 2 June – 



March 2019 18103533-321064-16 

 

 

 
 38 

 

Appendix IV – Standards of Emission of Domestic Liquid Effluents and the IFC General Environmental, 

Health and Safety Guidelines for Sanitary Effluent (30 April 2007). 

Table 2: Sanitary (Domestic) Treated Effluent Standards 

Component Units Standards 

pH   6 - 9 

Temperature increase 
ºC above ambient 

temperature of receiving 

water 
35 

Bio-chemical Oxygen Demand (BOD) mg/l 30 

Chemical Oxygen Demand (COD) mg/l O2 125 

Oil and grease mg/l 10 

Total Suspended Solids (TSS) mg/l 50 

Total Nitrogen (total) mg/l 10 

Total Phosphorus (P) (total) mg/l 10 (3 - in sensitive zones) 

Coliform bacteria (total) MPN/100ml 400 

Colour, odour    1:20 dilution (Presence : Absence)  

 

 Inorganic Wastewater: Discharges from the evaporation pond must meet the effluent quality standards 

(Table 1). 

 Irrigation: Requirements applicable to the irrigation of water (Table 3) - Mozambican Regulation on 

Environmental Quality Standards and Effluent Emission - Decree No. 18/2004 of 2 June – Article 12 – 

Water Quality Parameters for Use of Water. Additional recommended intervals and water classification as 

per Appendix VI of Decree No. 18/2004 - Manual for the Classification and Interpretation of Laboratory 

Analyses of Soil and Water also apply for effluent to be used for irrigation (see APPENDIX B). 

Table 3: Water Quality Requirements for Irrigation 

Component Units Standards 

Total Dissolved Solids mg/l <500 

Bacteria per 100ml <= 100000 (total) 

7.2 Description of Surface Water Management  

Based on the water reticulation of the CCGT and OCGE technology systems described above, the management 

of the surface water for the CTT project will be undertaken as follows. 

7.2.1 Water Source 

Raw water will be supplied from aquifers in the area and treated accordingly. Two boreholes of differing water 

quality and abstraction rates are currently being considered as the source of raw water to the CTT site, T9 and 

W5A (Figure 15). Borehole T9 in an alluvial aquifer, delivers good quality water similar to the quality of the 

Govuro River, but is located about 12 km from the site on the east bank of the Govuro River (total dissolved 



March 2019 18103533-321064-16 

 

 

 
 39 

 

salts of 140 mg/l). Borehole W5A in the same vicinity of the CPF, approximately 2 km from the proposed CTT 

site, delivers water from the karst aquifer. However the water is very hard and water quality has elevated 

concentrations of the macro ions with high total dissolved salts and electrical conductivity (880 mg/l and 156 

mS/m respectively) (Coffey, 2014). Borehole W5A has a sustainable abstraction rate of 20 l/s and borehole T9 

a sustainable abstraction rate of 6.2 l/s.  

Raw water sourced from borehole W5A is of poorer quality and would result in increased volumes of brine, but 

is close to the CTT plant requiring less piping and pumping costs. Raw water from borehole T9 is of much better 

quality resulting in less brine, but increased costs to pump and pipe to the plant site.  

The selected borehole (water source) will be used to supply either of the two technology options. Raw water is 

pumped directly to the combined Raw Water / Fire Water reservoir tank. Due to the low suspended solids 

content (<10 mg/l) the raw water does not require filtration.  

The CCGT option requires a water supply of 25.9m3/h and the OCGE option has a requirement of 3.39 m3/h. 

Clean stormwater harvested will be used to offset borehole water supply. 

7.2.2 Water Treatment 

7.2.2.1 CCGT Option 

From the raw water tank (25.9 m3/h) water is pumped to the ultrafiltration unit as a pre-treatment step for the 

reverse osmosis (RO) unit. During ultrafiltration suspended solids and bacteria are filtered out. The permeate 

from the ultrafiltration serves as the feed (0.41m3/h) to a chlorination step to produce potable water and it also 

feeds (24.18 m3/h) the RO unit. The ultrafiltration backwash is collected in a sump and pumped to the 

evaporation pond (0.47m3/h) 

The RO is a 2 stage RO unit. It reduces the TDS content by 90% to 95% per stage and results in a permeate 

with approximately 4 mg/l TDS. The permeate (20.04m3/h) from the RO unit is pumped to the ion exchange unit. 

Brine reject (3.52 m3/h) from the RO unit is pumped to the evaporation pond. 

A mixed bed polishing ion exchange is the last step in the process for the CCGT option. The required boiler 

feed water quality (demineralised water) is produced for use in the heat recovery steam generators (HRSG) 

(20.0 m3/h) in the plant, with a waste stream of 0.04m3/h being generated. 

7.2.2.2 OCGE Option 

From the raw water raw water tank (3.39 m3/h) water is pumped to the ultrafiltration unit as a pre-treatment step 

for the reverse osmosis (RO) unit. During ultrafiltration suspended solids and bacteria are filtered out. The 

permeate from the ultrafiltration serves as the feed (0.64 m3/h) to a chlorination step to produce potable water 

and it also feeds (1.60 m3/h) the RO unit. The ultrafiltration backwash is collected in a sump and pumped to the 

evaporation pond (0.05m3/h) 

The RO is a single stage RO unit. It reduces the TDS content by 90% and results in a permeate with 

approximately 44 mg/l TDS. This meets the requirement for water to be used in the closed circuit cooling loop. 

Brine reject (0.26 m3/h) from the RO unit is pumped to the evaporation pond. 



March 2019 18103533-321064-16 

 

 

 
 40 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Figure 15: Location of the boreholes W5A and T9 – options for the source of raw water



March 2019 18103533-321064-16 

 

 

 
 41 

 

7.2.3 Effluent treatment and Storage Facilities  

7.2.3.1 Sewage treatment  

Domestic sewers will be provided from discharge sources at the buildings on site. Sewers will gravitate to a 

below ground collection sump and pumped to the sewage treatment system (package plant) (0.413 m3/h for the 

CCGT option and 0.64 m3/h for the OCGE option). 

Treatment will typically involve activated sludge and some degree of thickening and dewatering of the sludge. 

The treated effluent may be used for service water on the site or used for irrigation (0.409 m3/h for the CCGT 

option and 0.634 m3/h for the OCGE option). The treated water quality will be required to meet the specification 

for irrigation. Should the required specifications not be met, the effluent will report to the evaporation pond. The 

sludge will be collected by a waste contractor or may be used for agriculture, pending further approvals. 

7.2.3.2 Oily water management system 

The oily water management system includes the first flush sump, corrugated oil plate interceptor, the recovered 

oil tank, the oil separator, DAF unit and treated oily effluent tank. 

The water collected in the first flush sump (7.42 m3/h for the CCGT option and 3.46 m3/h for the OCGE option) 

is sent to a corrugated plate interceptor (CPI) that separates the oil and sludge from the water. Collected oil and 

sludge is sent to the recovered oil tank for removal by a waste contractor (0.54 m3/h for the CCGT option and 

0.22 m3/h for the OCGE option). 

The de-oiled water from the CPI is sent to a flotation unit where any remaining suspended oil is separated (7.08 

m3/h for the CCGT option and 3.30 m3/h for the OCGE option). Collected oil from the oil separator is also sent 

to the recovered oil tank for removal by a waste contractor. The oily effluent is then treated and if in compliance 

with the water effluent standards and is of good enough quality may be used for irrigation (6.86 m3/h for the 

CCGT option and 3.24 m3/h for the OCGE option). Alternatively the treated oily effluent reports to the 

evaporation pond.  

7.2.3.3 Evaporation Pond 

The evaporation pond will serve as an effluent storage facility on the CCT project site for management of 

wastewater (UF, RO reject and HRSG blowdown) and non-compliant treated effluent (sewage and oily water) 

that cannot be irrigated. 

 CCGT Option 

An evaporation pond with a capacity of 28 800m3 and surface area of 14 400m2 will be constructed. The pond 

is lined with an HDPE liner and will receive ultrafiltration reject (0.47m3/h), brine reject (3.52m3/h), HRSG 

blowdown (1.5m3/h) and treated oily effluent that cannot be irrigated due to non-compliance with water quality 

irrigation standards. Based on a daily evaporation rate of 51 m3/day, the evaporation pond will be required to 

be desludged annually. 

 OCGE Option 

An evaporation pond with a capacity of 2 450 m3 and surface area of 1225m2 will be constructed. The pond is 

lined with an HDPE liner and will receive ultrafiltration reject (0.05m3/h), brine reject (0.26m3/h) and treated oily 

effluent that cannot be irrigated due to non-compliance with water quality irrigation standards. Based on a daily 

evaporation rate of 4.1m3/day, the evaporation pond will be required to be desludged every 2 years. 

7.2.4 Water Balance Review  

An analysis of the water balance at the CTT project site was undertaken based on the understanding of the 

baseline conditions, water reticulation and management system and basis of design requirements. The analysis 

highlighted that the key aspect of surface water management on site is the evaporation pond.    



March 2019 18103533-321064-16 

 

 

 
 42 

 

The followed can be concluded from the analysis: 

 the water balance reflects that the facility has adequate water storage availability and water supply based 

on the proposed design criteria and operational scenarios for both technology options.  

 the evaporation ponds (for both technology options), based on the design inflow rates of the various waste 

streams and the evaporation rate for the area, have approximately 356 days of capacity available for the 

CCGT option and 720 days available for the OCGE option. However certain factors are still unconfirmed 

at this stage that may influence the storage capacity: 

▪ evaporation rates based on monitored data; 

▪ the volume of non-compliant treated effluent (sewage and or oily water) that may report to the 

evaporation pond; 

▪ the frequency of desludging pending build-up of sludge and salts; and 

▪ the water qualities of the waste streams which may influence the sludge deposition rates.   

These factors will be important considerations in the management of the evaporation pond.   

 Treated sewage effluent and oily water that will be used for onsite irrigation of vegetation requires regular 

monitoring to ensure that compliance to discharge water quality standards. Salinity standard of 500 mg/l 

must be complied with. 

 Based on the distance of 8km to the Govuro River from the plant site, it is not likely that any potential 

spillages, discharges or irrigated effluent would report to the surface water resource. However monitoring 

of groundwater in the site area would be necessary to determine any influence on water quality.     